


◎ Parts List
UCX-AF600 Version 3 issued on 2025.01.23

# Part Number Description QTY # Part Number Description QTY

1 12U-025-1 HANDLE 1 47 910-476-0 NYLON MESH 1

2 12A-255-3 REGULATOR BARREL 1 48 910-477-0 MESH BOARD 1

3 12A-901-3 REAR LINER PLATE 1 49 910-719-0 MOTER CP(LED INCLUDED) L=35 1

4 12A-310-3 ANVIL REAR SPACER 1 50 12A-079-3 CONNECTOR 1

5 12A-902-4 LINER 1 51 982-922-0 BALL BEARING (6901ZZ) 1

6 12A-319-3 ANVIL 1 52 974-952-0 WOODRUFF KEY 3X12(3) 1

7 12A-440-3 DRIVING BLADE(A) 1 53 910-475-0 SWITCH CP 1

8 12A-440-4 DRIVING BLADE(B) 1 54 147-107-2 VALVE LEVER 1

9 12A-904-4 FRONT LINER PLATE 1 55 09B-212-5 REVERSE LEVER 1

9-1 12F-973-1 LINER CASING SPACER 1 56 973-014-0 ROLL PIN (2X14) 1

10 12U-905-2 LINER CASE 1 57 973-018-0 ROLL PIN (2X18) 1

11 12A-906-3 LINER CASING COVER 1 58 976-006-0 SPRING (3X5) 1

12 12F-907-0 RELIEF VALVE SPINDLE 1 59 981-002-0 BALL (1/8) 1

13 12A-970-3 RELIEF VALVE 1 60 910-724-0 POWER BOARD ASSEMBLY 1

14 12F-276-6 PRESSURE REGULATOR VALVE BODY 1

15 194-742-0 OIL PLUG 1

16 12A-975-3 SENSOR CASE CP (AD04S-S) Ro10 1

17 12U-924-6 NAMEPLATE SEAL(3STEP) 1

18 12A-944-3 STICKER (ADDRESS CE) 1 61 004-790-2 SUSPENSION RING 1

19 073-792-4 SUSPENSION BUSHING 1

20 136-791-7 SUSPENSION BALL BASE 1

21 136-790-7 SUSPENSION BALL 1

22 944-013-0 BACK-UP RING (P-12) 1

23 944-203-0 SUPPORTING RING (3.1X5X1) 1 62 910-727-0 JOINT CABLE ASSEMBLY (UCX) 5M 1

24 945-541-0 ALLEN HEAD BOLT　M5X12(Low head) 3 63 910-728-0 JOINT CABLE ASSEMBLY (UCX) 10M 1

25 945-941-0 HEXAGON ROUND HEAD BOLT (M4X5) 2 64 910-729-0 JOINT CABLE ASSEMBLY (UCX) 20M 1

26 948-001-0 ROUND HEAD SCREW (M2.6X8) 1

27 963-253-0 TAPPING SCREW 3X16 9

28 963-252-0 TAPPING SCREW 3 X 10 4

30 970-013-0 PIN (H) (1.5X4) 1

31 970-014-0 PIN (H) (1.5X6.8) 2

33 972-033-0 ROLLER PIN (2.5X8) 2

33-1 972-029-0 ROLLER PIN (2.5X10) 2

34 972-087-0 ROLLER PIN (3X6) 4

34-1 973-040-0 ROLL PIN (1.5X5) 2

35 974-961-0 WOODRUFF KEY (1.5X15.8) 1

36 976-159-0 SPRING (7.5X15) 1

37 990-334-0 O-RING (JW1530-24) 1

38 990-623-0 O-RING (4.6X3.0X0.8) 1

39 990-985-0 O-RING (SNS-28)(NOK) 1

40 990-970-0 O-RING (SNS-2) 2

41 990-621-0 O-RING (3.8X1.8X1.0) 1

42 991-031-0 X-RING X12-HNBR80 1

43 993-102-0 RUBBER SPONGE RING 16X20.5X2 1

44 12U-013-1 CASING REAR COVER 1

45 910-455-0 MOTOR CONNECTOR COVER 1

46 910-487-0 FAN AND BUZZER ASSEMBLY 1
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